BOLT-BEARING STRENGTH OF WOOD AND MODIFIED WOOD

BOLT-BEARING STRENGTH OF LABORATORY-MADE CROSS-BANDED YELLOW BIRCH COMPREG UNDER AIRCRAFT BOLTS

March 1945



This Report is One of a Series Issued In Cooperation with the ARMY-NAVY-CIVIL COMMITTEE

on AIRCRAFT DESIGN CRITERIA Under the Supervision of the AERONAUTICAL BOARD

No. 1523-A

UNITED STATES DEPARTMENT OF AGRICULTURE FOREST SERVICE FOREST PRODUCTS LABORATORY Madison, Wisconsin In Cooperation with the University of Wisconsin



BOLT-BEARING STRENGTH OF WOOD AND MODIFIED WOOD

Bolt-bearing Strength of Laboratory-made Cross-banded

Yellow Birch Compreg Under Aircraft Bolts¹, 2, 3

By

P. J. HUNT, Engineer H. R. GOODELL, Engineer and R. S. PHILLIPS, Engineer

Summary

This report presents the results of 354 bearing tests of single-bolt specimens of Laboratory-made, cross-banded yellow birch compreg under steel aircraft bolts. The tests were made to obtain information concerning (1) the bolt-bearing strength of the material for different combinations of thickness, grain direction, and bolt diameter, and (2) the minimum edge clearances and end margins required to develop the full bolt-bearing strength of the material. Edge clearance is defined here as the dimension perpendicular to the direction of loading from the center of the bolt hole to the edge of the member. End margin is defined as the dimension from the center of the bolt hole to the free end of the member. Three thicknesses (1/4, 1/2, and 1 inch) of compreg and three bolt diameters (1/4, 1/2, and 1 inch) were investigated under compressive, modified compressive, and tensile loading. Loads were applied at angles of 0°, 45°, and 90° to the face grain of the compreg.

<u>l</u>This report is one of a series of progress reports prepared by the Forest Products Laboratory to further the Nation's war effort. Results here reported are preliminary and may be revised as additional data become available.

²This is one of a series of reports dealing with bolt-bearing strength of wood and modified wood. The first report was Report No. 1523. Other reports will be issued as data become available.

³For information on other properties of Laboratory-made cross-banded yellow birch compreg, see table 2-14 of ANC Bulletin No. 18.

Report 1523-A

-1-

The average ultimate bearing stresses, under 1/4-, 1/2-, and 1-inch bolts, as indicated by these tests, were approximately 34,000, 30,000, and 28,000 pounds per square inch, respectively. With one exception, the minimum values were at least 83 percent of these averages. The average bearing stresses at proportional limit were about 50 percent of the average ultimate stresses under tensile loading and about 60 percent under compressive loading.

With adequate edge clearance and end margin, the grain direction of the face plies had no apparent effect on either the proportional limit or the ultimate bearing stress of the compreg. The bearing stress decreased as the diameter of the bolt increased. The thickness of the compreg showed no consistent effect on the bearing stress.

Under compressive loading, an edge clearance equal to twice the diameter of the bolt was adequate to develop the full bearing capacity of the compreg regardless of the angle between the direction of loading and the grain of the face plies. Under tensile loading, however, the necessary edge clearance was larger than for compressive loading, and was influenced by the grain direction. The necessary edge clearances were 3, 2-1/2, and 4 diameters for 0°, 45°, and 90°, respectively. The necessary end margins for 1/4-inch bolts under tensile loading were 5, 3, and 4 diameters for 0°, 45°, and slightly less for bolts of larger diameter. The necessary end margins as determined by modified compressive loading were essentially in agreement with those determined by tensile loading.

The bearing strength of compreg was sufficient to develop the double shear strength of a steel aircraft bolt at a bearing length equal to at least four times the diameter of the bolt.

No definite relationship between bolt-bearing strength and compressive strength is indicated by the results of these tests.

The most consistent critical edge clearances and end margins and the most consistent bearing stress values were obtained for compreg having face grain at 45° to the direction of loading.

Introduction

The bolt-bearing strength of compreg is greater than that of either wood or plywood. Although a comparatively new material, compreg has found application as a reinforcing material in bolted connections in wood aircraft. Designers have not been able to take full advantage of its greater bolt-bearing strength, however, because of lack of appropriate information. This investigation of the bearing strength of Laboratory-made compreg under steel aircraft bolts was undertaken at the request of the ANC Subcommittee on Wood Design Criteria to provide preliminary design data. Specific information was desired concerning (1) the bolt-bearing strength of crossbanded yellow birch compreg for different combinations of thickness, grain

Report 1523-A

-2-

direction, and bolt diameter, and (2) the minimum edge clearances necessary under both tensile and compressive loading and the minimum end margins necessary under tensile loading to develop the full bolt-bearing strength of the material.

Edge clearance is defined as the dimension perpendicular to the direction of loading from the center of the bolt hole to the edge of the member. End margin is defined as the dimension from the center of the bolt hole to the free end of the member. Referring to either edge clearance or end margin, the critical dimension is that which is barely adequate to prevent failure under load in a manner other than in bearing.

The investigation covered by this report was preparatory to a more comprehensive study of the bolt-bearing properties of commercial crossbanded compregs. It afforded an opportunity to develop testing techniques and served to define the scope of the subsequent work. The conclusions presented herein should be regarded as tentative pending confirmation by the tests of commercial compreg.

Description of Material

The compreg was made at the Forest Products Laboratory from 1/16inch yellow birch veneers impregnated with water-soluble phenol-formaldehyde resin and bonded together without the use of additional adhesives. The number of plies varied with the finished thickness of compreg, the 1/4-, 1/2-, and 1-inch material containing 7, 13, and 25 plies, respectively. The veneers were cross banded, placed between metal cauls, and pressed at 1,300 to 1,800 pounds per square inch for periods of 25 to 60 minutes, the length of time depending on the thickness of the panel. The temperature of the panels during pressing was 310° F. All panels were removed from the press while still hot. Additional detailed information including specific gravity for each panel is presented in table 1.

Steel aircraft bolts conforming to Army-Navy Specification AN-B-3a were used. This specification contemplates the use of bolt stock with a tensile yield strength of approximately 96,000 pounds per square inch and an ultimate strength of approximately 125,000 pounds per square inch. It provides the following tolerances in bolt diameters: 1/4 inch, 0.249 (+0.0000:-0.0030) inch; 1/2 inch, 0.499 (+0.0000:-0.0035) inch; and 1 inch, 0.999 (+0.0000:-0.0055) inch.

Preparation of Specimens

The variables studied in this investigation included diameter of bolt, thickness of compreg, edge clearance, end margin, grain direction of face ply, and type of loading. For the bolt-bearing tests each initial series consisted of from 2 to 5 specimens, the majority containing 3, in

Report 1523-A

-3-

which either edge clearance or end margin was varied over a range intended to bracket the critical dimension. Supplemental specimens were prepared, where required, to extend the range of dimensions or to reduce the increments and thus facilitate more precise determination of the critical dimension. Specimens of each initial series were cut adjacent to each other; supplemental specimens were cut from locations in the same panel as near as possible to the initial series. Specimens for minor compression and specific gravity tests were taken at random from each panel and were presumed to represent the entire panel.

Each bolt-bearing specimen was marked to indicate the panel number, manner of loading, and the numerical order of specimens taken from that panel for that manner of loading. For example, the marking 1-BT-3 designated the third bolt-bearing specimen selected from panel No. 1 for tensile loading. A layout sheet was made for each panel to show the locations of all specimens.

Specimens were cut by means of hollow-ground high-carbon steel saws, such as are used for cutting soft metals. Saws varied from 8 to 14 inches in diameter and were rotated at speeds varying from 870 to 2,670 revolutions per minute, with the larger saws and slower speeds used for the thicker material.

All holes were drilled 1/64 inch undersize with a twist drill, sharpened as for metal, and then reamed to the finished dimension. Specimens with a 1/4- or 1/2- inch hole were drilled and reamed on a handfeed drill press using a speed of about 500 revolutions per minute for drilling and about 300 revolutions per minute for reaming. A rate of feed less than 1 inch per minute was used for drilling and about 10 inches per minute for reaming. Specimens with a 1-inch hole were drilled and reamed on a vertical boring mill using a speed of about 100 revolutions per minute for drilling and about 50 revolutions per minute for reaming. The handfeed attachment of the boring mill was used to secure a rate of feed similar to that employed for the 1/4- and 1/2-inch holes. The lower reaming speed was used for all holes to lessen the possibility of overheating and damaging the reamer. As a safety precaution, all specimens were clamped tightly to the bed of the machine before drilling and reaming. The edges of the reamed holes were sharp and clean-cut, and the walls had a pronounced shine. The fit of the bolt in the hole was such that insertion required only hand pressure.

All specimens were conditioned at 70° F. and 64 percent relative humidity for at least 48 hours before testing. This conditioning was intended to relieve internal stresses that might have been caused by sawing, drilling, or reaming, but was not of sufficient duration to bring the specimens to moisture equilibrium. Attainment of moisture equilibrium would have necessitated a much longer conditioning period and would have delayed the testing schedule excessively.

Report 1523-A

-4-

General Discussion of Bolt-bearing Tests

The methods and apparatus employed in all bolt-bearing tests were designed to determine the true bearing properties of compreg, uninfluenced by friction or other mechanical restraint between the compreg and the fittings. It was recognized that these factors are present in varying degrees in all bolted fastenings and that they tend to augment the actual bearing strength of the material. Because the degree of restraint thus imposed, however, cannot be readily evaluated, accurate appraisal of the results of bolt-bearing tests cannot be made unless their influence is eliminated.

In order to minimize errors due to external restraint, all fittings used in this investigation were equipped with interchangeable, hardened steel, recessed bushings of the type shown in figure 1. This type of bushing was developed through exploratory bolt-bearing tests. In experiments employing unrecessed bushings, accurate determination of the ultimate bearing load was virtually impossible because of the added restraint imposed by compacting the extruded fibers of compreg between the specimen and the bushing.

In the improved bushing, the projecting lug supports the bolt at the face of the specimen and, together with the slotted recess above the bolt, provides clearance of 1/4 inch along the loaded surface of the bolt. This clearance permits free lateral movement of the crushed fibers of compreg and prevents their being compacted against the bushing. The width of the recess is equal to the diameter of the bolt hole; that of the lug is made slightly less to avoid sharp, easily broken edges and corners. Proper orientation is insured by either a set screw or a key inserted in the fitting so as to engage the flattened side of the bushing.

As an added precaution, a clearance of at least one-sixteenth inch was left between the specimen and the vertical fittings and between the head of the test bolt and the bushing. The nut was omitted from the bolt.

The rate of loading was such as to produce a deformation of about 0.01 inch per minute. In general, this rate made possible at least 10 readings of load and deformation below the proportional limit. Bolts were inspected before use and after each test, and bent bolts were discarded.

Bolt-bearing strengths and critical dimensions were determined by tests employing three different methods of loading: compressive, modified compressive, and tensile. Supplementary tests were made to determine compressive strength.

With few exceptions, all combinations of diameter of bolt and thickness of compreg were tested with the load applied at angles of 0°, 45°, and 90° to the grain of the face plies.

Report 1523-A

-5-

Bolt-bearing Tests Under Compressive Loading

The specimen was supported on an aircraft bolt resting in two vertical mild steel fittings as shown in figure 2. The fittings were separated at the base by steel spacer blocks of various lengths to accommodate specimens of different thicknesses. Figure 3 shows the inner face of half of the fitting with the test bolt, bushing, and spacer blocks in place. Load was applied to the entire top surface of the specimen by means of a flat plate attached rigidly to the upper platen of the testing machine. No spherical bearing block was used because of difficulties encountered in obtaining correct seating of the head in tests of wide specimens of 1/4-inch compreg. To achieve uniformity in all tests with compressive and modified compressive loading, the rigid plate was used throughout.

The deformation of the specimen at the bolt hole was measured by means of a 1/10,000-inch dial mounted on the extension arm shown in figure 2. This equal-lever extension arm was calibrated and found to be sufficiently rigid to operate satisfactorily the comparatively stiff spring in such a dial.

Only bearing strength and edge clearance were determined by this method. The specimens used for 1/4- and 1/2-inch bolts were 4 inches high with the center of the hole 2 inches from the top or loaded end; those used for 1-inch bolts were 6 inches high with center of hole 4 inches from the top. Five specimens, each of a different width, usually constituted a series.

This series was repeated for three grain directions and for eight combinations of thickness and bolt diameter, consisting of 1/4- and 1/2- inch bolts in 1/4-, 1/2-, and 1-inch compreg and 1-inch bolts in 1/2- and 1-inch compreg.

Bolt-bearing Tests Under Modified Compressive Loading

The tests with modified compressive loading differed from those with compressive loading only in the area of contact between the specimen and the loading head. In modified compressive loading, the load was applied symmetrically to the top of the specimen for a distance of only 1-1/2 inches from each edge by means of steel blocks (fig. 4). The desirable gap between the loading blocks was determined by exploratory tests. This method was intended to produce stresses in the specimen and a type of failure resembling those produced by tensile loading. The unloaded middle portion of the specimen above the bolt was free to fail by shearing or bending as long as the end margin was insufficient to develop the full bearing strength. This method permitted approximate determination of critical end margins for tensile loading more rapidly and for wider ranges of diameter of bolt and thickness of compreg than was possible by the method employing tensile loading.

Report 1523-A

Tests made by this method included 1/4-inch bolts in 1/4- and 1/2inch compreg, 1/2-inch bolts in 1/4-, 1/2-, and 1-inch compreg, and 1-inch bolts in 1/2- and 1-inch compreg. Most of these combinations were tested with the face grain at angles of 0°, 45°, and 90° with the direction of loading. Specimens for both 1/4- and 1/2-inch bolts were 5 inches wide; those for 1-inch bolts were 6 inches wide. Sufficient margin was maintained below the bolt in all tests so that the specimen as a whole could not fail as a beam. In general, five specimens, each with a different end margin, constituted a series for a given bolt and thickness of compreg.

Bolt-bearing Tests Under Tensile Loading

In the tests to determine the bolt-bearing strength under tensile loading the specimen was suspended on an aircraft bolt between two fittings of a specially designed tension jig, and a self-aligning tension grip was attached to the lower end (figs. 5 and 6). Both the jig and the tension grip were equipped with spherical bearing blocks to facilitate alignment of the entire ascembly. For specimens not more than 2 inches wide, the jaws of the grip were at least as vide as the specimen; for all specimens wider than 2 inches, the 2-inch jaws were used. The deformation of the specimen at the bolt hole was measured by two symmetrically placed, 1/10,000-inch dial gages attached to the fittings and actuated by a cross-bar in knifeedge contact with the top of the specimen.

Both edge clearance and end margin were determined by tensile loading for 1/4- and 1/2-inch bolts in 1/4- and 1/2-inch compreg. Tensile loading was limited to this range because the loads obtained for 1/2-inch bolts in 1/2-inch compreg approached the capacity of the apparatus. Although the gripped surfaces were sanded, considerable difficulty was experienced in preventing slippage of the more heavily loaded specimens.

In general, five specimens of varying width constituted an edgeclearance series, and five specimens of varying end margins constituted an end-margin series. All specimens were 7 inches long. In the edgeclearance specimens, the centerline of the hole was 2-1/2 inches from the top of the specimen. After the critical edge clearance was determined for a given combination of diameter and thickness, this dimension was increased by at least the diameter of the bolt, and the increased dimension was used as the constant edge clearance for the end-margin specimens for that particular combination.

Tests for Compressive Strength

In the tests to determine the compressive strength of 1/4-inch compreg, 1/4- by 1- by 4-inch specimens were supported laterally in the apparatus shown in figure 7. Loads were applied parallel to the grain of the face plies, and deformations measured over a 2-inch gage length by means of a Martens' mirror compressometer. The rate of loading corresponded to a no-load speed of 0.012 inch per minute. The proportional limit

Report 1523-A

-7-

and modulus of elasticity were determined by this method. After the proportional limit was attained, the test was suspended to avoid injury to the apparatus, and each specimen was cut to produce three 1/4- by 1- by 1-inch specimens, which were reconditioned for at least 48 hours and loaded to failure in compression without lateral support. Exploratory tests had demonstrated that ultimate strengths determined by this method were comparable with those obtained in tests of laterally supported 1/4- by 1- by 1- by 1- by 4-inch specimens.

For 1/2-inch compreg, 1/2- by 1/2- by 2-inch specimens, with grain of face plies parallel to the 2-inch dimension, were loaded axially and deformations measured over a 1-inch gage length by means of a Martens' mirror compressometer as shown in figure 8. The rate of loading corresponded to a no-load speed of 0.006 inch per minute. After the proportional limit was attained, the compressometer was removed and the test continued to failure.

For 1-inch compreg, 1- by 1- by 4-inch specimens were tested in a similar mannier except that deformations were measured over a 2-inch gage length by means of a roller-type compressometer with averaging optical levers (fig. 9). The rate of loading corresponded to a no-load speed of 0.012 inch per minute.

Explanation of Tables

General information including dimensions, number of plies, manufacturing data, and specific gravity of each of the compreg panels from which specimens were prepared is presented in table 1.

A summary of the information obtained from both the bolt-bearing and compression tests is given in tables 2 through 5. In tables 2, 3, and 4, the data for bolt-bearing tests under compressive and modified compressive loadings are combined for angles of 0° , 45° , and 90° to the grain of the face plies, respectively. Table 5 consists of data for bolt-bearing tests under tensile loading for all three grain directions. In column 3 of each table are listed the numbers of the panels from which the specimens were cut. This information is included (1) to relate bolt-bearing specimens cut from the same panel of compreg, (2) to explain the duplication of compressive strengths associated with various bolt-bearing specimens cut from the same panel, and (3) to correlate information given in these tables with that given in table 1. Column 4 shows the total number of bolt-bearing specimens tested for each combination of bolt diameter and panel thickness.

Columns 5 and 6 show the number of specimens averaged to provide the data presented in columns 7 through 12. The number of specimens as listed in column 5 is usually smaller than in column 4 because the dimensions of some of the specimens were inadequate to develop the full proportional limit. The number in column 6 is always smaller than in column 5 because the minimum dimensions adequate for porportional limit were inadequate to develop the full bearing load. In table 2, for example, six 1/4-inch

Report 1523-A

specimens were tested for edge clearance with 1/2-inch bolts under compressive loading, and rour for end margin under modified compressive loading. Two of the total of 10 failed to develop the full proportional limit. Of the remaining eight, two failed before reaching the full bearing load.

Columns 8 through 11, tables 2, 3, and 4, contain values of bearing strength and deformation obtained under both compressive and modified compressive loading, since there was no marked difference between the values obtained by these two methods. Maximum, average, and minimum values are included. The relationship between proportional limit and ultimate strength in bearing is shown by the ratios listed in column 12.

Similar data with respect to compressive strength are presented in columns 13 through 18. No values were obtained for deformation at the ultimate compressive stress because of precautions taken to protect the measuring apparatus. Values of the modulus of elasticity in compression are shown in column 19.

The relationship between the bearing and compressive stresses at proportional limit and ultimate is shown by the ratios in columns 20 and 21. Critical edge clearances and end margins are shown in columns 32 and 23. In tables 2, 3, and 4, the edge clearances shown were determined only by compressive loading; the end margins for tension, only by modified compressive loading. Where both critical dimensions are shown, the values of bearing stress and deformation obtained by both methods of testing have been combined. In table 5, however, both dimensions recorded were determined by tensile loading.

In table 6, the critical dimensions are summarized according to diameter of bolt, thickness of compreg, method of loading, and grain direction. Average values of bearing stresses at proportional limit and ultimate are summarized in a similar manner in table 7, and average deformations at both proportional limit and ultimate in table 8.

Analysis of Results

Bolt-bearing Strength

Proportional limit loads were determined from load-deformation curves (fig. 10), which were obtained for all bolt-bearing tests. The rate of loading was such that at least 10 readings were obtained within the straight-line portion of the load-deformation curve. The departure of the curve from a straight line was usually so gradual that the exact limit of proportionality was not clearly defined. Wherever such uncertainty existed, the lowest probable value was selected; hence, the values presented in column 8, tables 2 through 5, are conservative.

Report 1523-A

-9--

Most specimens exhibited definite ultimate loads as illustrated by the load-deformation curve in figure 10. The curves for a limited number of tests became horizontal, but did not begin to decline immediately. Occasionally, after the curve had become horizontal or had even begun to decline, the load again increased. This behavior was attributed to lack of complete freedom of the specimen to deform, and loads thus attained were disregarded in recording the ultimate load. In those tests in which the ultimate load was not clearly defined, it was assumed to be the first load at which the curve remained horizontal or declined during an increment of deformation of at least 0.004 inch. The ultimate loads and the corresponding deformations determined in this manner agreed closely with clearly defined ultimate loads obtained for similar specimens.

In this investigation the determination of critical dimensions (edge clearance and end margin) was based on ultimate loads. Specimens in which the dimension under study was inadequate failed in some manner other than bearing, and usually at loads less than the true ultimate bearing load. The critical dimension was considered to have been attained when any further increase failed to produce an increase in the ultimate load. In general, all specimens in which the dimension was equal to or greater than the critical value, thus determined, failed in bearing.

Typical failures of specimens for each of the four kinds of boltbearing tests made in this investigation are shown in figures 11 through 14. The magnitude of the dimension under study and the loads at proportional limit and ultimate are shown for each specimen. The proportional limit loads in each of these four series were approximately the same for all specimens; hence, all were averaged in determining the bearing stress at proportional limit. The ultimate load, however, increased progressively with increases in the dimension until bearing failure was attained, after which they were practically uniform. Only these uniform values were averaged in determining the ultimate bearing stress.

The bearing area of each specimen was obtained by multiplying the measured thickness of the compreg by the measured diameter of the bolt. The unit bearing stress at the proportional limit or ultimate was found by dividing the appropriate load by the bearing area. This method is based on the assumption that the load is uniformly distributed over the projected area of the bolt.

In general, the proportional limit values obtained under tensile loading were from 10 to 35 percent lower than those obtained under compressive loading. The values of ultimate bearing stress, however, were about the same as those obtained under compressive loading. The average ultimate bearing stress of cross-banded compreg under 1/4-inch aircraft bolts was approximately 34,000 pounds per square inch; under 1/2-inch bolts, 30,000 pounds per square inch; and under 1-inch bolts, 28,000 pounds per square inch. The average proportional limit stresses under compressive loading were approximately 22,500, 18,000, and 15,000 pounds per square inch, respectively. The average proportional limit stresses under tensile loading were approximately 17,500 and 14,500 pounds per square inch for 1/4- and 1/2-inch bolts, respectively.

Report 1523-A

-10-

The average values for bearing stress at both proportional limit and ultimate, shown in tables 2 through 5, appeared to be unaffected by the grain direction of the face plies, although there was slightly less variation among individual values for angles of 45° , than for angles of 0° and 90° . There was a definite reduction in both proportional limit and ultimate bearing stress with an increase in the diameter of bolt. For any one diameter of bolt there was no consistent relationship between these stresses and the thickness of compreg. The ratio of the average proportional limit to average ultimate varied from 0.39 to 0.78 (average 0.60) for compressive and modified compressive loading, and from 0.40 to 0.60 (average 0.50) for tensile loading.

The results obtained in this investigation do not indicate any definite relationships between bolt-bearing strengths and average compressive strengths. Columns 20 and 21 in tables 2 through 5 show the computed ratios of bolt-bearing stress to compressive stress at both the proportional limit and ultimate. Both ratios vary over a wide range and exhibit no consistent trends. It is possible that more definite relation-"ships would have been apparent had the materials studied provided a wider range in bearing and compressive strength.

Edge Clearance and End Margin

The critical dimensions determined by these tests under both tensile and compressive loading, recorded in table 6, were influenced but little by the thickness of the compreg within the range from 1/4 to 1 inch, but varied directly with the diameter of the bolt. It is convenient, therefore, to express these dimensions in terms of diameter, "D".

An edge clearance of 2D was adequate under compressive loading regardless of the angle between the direction of loading and the grain of the face plies. An edge clearance of 3D was adequate under tensile loading parallel to the grain of the face plies, 2-1/2D at an angle of 45° , and 4D at an angle of 90° .

Since exploratory tests had indicated that the end margin did not affect the proportional limit and ultimate bearing loads under compressive loading, this dimension was not determined.

An end margin of 4D was adequate under modified compressive loading parallel to the grain of the face plies and 3D at angles of 45° and 90°. An end margin of 5D was adequate under tensile loading parallel to the grain of the face plies, 3D at an angle of 45° and 4D at an angle of 90°. Where both methods of loading were employed, end margins determined under modified compressive loading, although slightly smaller, agreed reasonably well with those obtained under tensile loading. This agreement justified the use of modified compressive loading to determine critical end margins for tensile loading in the heavier combinations of diameter and thickness, for which tests under tensile loading were impracticable.

Report 1523-A

-11--

Wherever a difference in critical dimensions occurred between specimens of different grain orientation, the material having the grain of the face plies at an angle of 45° to the direction of the loading yielded the most consistent values.

Limit of L/D Ratio for Steel Aircraft Bolt in Cross-banded Compreg

It was planned originally to test 1-inch compreg under 1/4-inch steel aircraft bolts under compressive loading for all three grain directions. It was found, however, that the ultimate bearing loads for such combinations exceeded the double-shear strength of the bolts. One of the sheared bolts is shown in figure 15.

A supplementary edge-clearance series of four 1-inch compreg specimens was tested with 3/8-inch bolts under compressive loading parallel to the grain of the face plies to determine more closely the limiting ratio of bearing length to diameter. The average ultimate bearing load obtained was only 75 percent of the calculated ultimate shearing strength of a 3/8-inch aircraft bolt and there was no indication of shearing failures in the 3/8-inch aircraft bolts. It was concluded, therefore, that the strength of a bolted connection in compreg in which the ratio of bearing length to bolt diameter (L/D) is 4 or more is limited by the shearing strength of the bolt rather than by the bearing strength of the compreg.

Deformations

The average, maximum, and minimum deformations for each combination of type of loading, diameter of bolt, and thickness of compreg are shown in columns 9 and 11 of tables 2 through 5. A summary of all average deformations is presented in table 8. In general, the deformations at both the proportional limit and ultimate increased with an increase in the thickness of compreg, but did not change consistently with an increase in the diameter of the bolt. For most combinations of diameter and thickness, the deformations were greater for compressive loading. On the basis of these tests, it could be expected that the deformation would not exceed 0.015 inch under normal working loads and 0.075 inch at the ultimate.

Conclusions

The ultimate bolt-bearing stress of cross-banded compreg as determined by these tests was approximately 34,000 pounds per square inch under 1/4-inch steel aircraft bolts, 30,000 pounds per square inch under 1/2-inch bolts, and 25,000 pounds per square inch under 1-inch bolts. These are average values and apply to either compressive or tensile loading. With one exception, the minimum values were at least 83 percent of these averages. The average proportional limit stresses were about 50 and 60 percent of the average ultimate stresses for tensile and compressive loading, respectively.

The grain direction of the face plies has no apparent effect on either the proportional limit or the ultimate bearing stress of the compreg. The bearing stress decreased as the diameter of the bolt increased. The thickness of the compreg showed no consistent effect on the bearing stress.

An edge clearance equal to twice the diameter (2D) of the bolt was adequate to develop the bearing capacity of the compreg under compressive loading for L/D (ratio of bearing length to diameter) values from 1/2 to 2, regardless of the orientation of the grain of the compreg.

An edge clearance of 3D was ample to develop the full bearing capacity of the compreg under tensile loading parallel to the grain of the face plies, 2-1/2D at an angle of 45°, and 4D at an angle of 90°. An end margin of 5D was ample under tensile loading parallel to the grain, 3D at an angle of 45°, and 4D at an angle of 90°.

At an L/D ratio of about 4, compreg developed the double shear strength of the steel aircraft bolt.

No definite relationship between bolt-bearing strength and compressive strength was indicated by these tests.

Bolt-bearing deformations not exceeding 0.015 inch under normal working loads and 0.075 inch under ultimate loads can be expected on the basis of this study.

The most consistent critical dimensions and the most consistent bearing stress values were obtained in the tests of compreg having face grain at an angle of 45° to the direction of loading.

-13-

म	pecif ic 3	gravity-		(11)		1.308	1.295	1.272	1.369	1.362	1.375	1.368	1.373	1.376	1.375	1.359	1.368	1.367	1.379	1.362	
oirc	2:5	i.									ē.		÷÷			**	••			••	
ellow h	Kesin	content		(10)	Percen	29.3	29.3	29.3	26	26	5e	26	26	26	26	26	26	26	26	26	
The second	•••	цо П		†	i u	.990	ja e	a	47.	**	•		••	ú.					••	sð.	
-bande	Time o	pressi		(3)	Minute	25	30	50	25	25	25	30	30	3.0	60	60	60	25	30	30	
0220	0 1	H H	н н н	1	н. н. {	~	•••	**		•		- 60	20	**	••		**	•		30	-
le, cr	ressu		а 1 2 8	(8)	Psi.	1,300	1,3 <i>0</i> 0	1 ,3 00	1,800	1,800	1,800	1,800	1,800	1,800	1, 800	1,800	1,800	1,800	1,800	1,800	
-ma.c	14 14	- 64 (-	n ñ. u	i i	1 1 1		20	2440	100	$[\mathbf{w}]$		λe'					Ĩ.	ý.	••	••	!
oretory-	Date	Dagea rd	* * * * *	(2)		1/22/43	1/22/43	1/22/43	5/7/43	5/8/43	5/10/43	5/7/43	5/8/43	5/10/43	5/7/43	5/8/43	5/10/43	5/19/43	5/19/43	5/19/43	
1ab Lug	еr	· · ·	an a	1		15			**	48%	200	•••	1.4.4	terini Nationalista	••			**	**	e.	
to	Sumb A	plie	a , ,	(9)		7	13	25	7	2	7	13	13	13	25	25	52	7	13	13	
ain,		8 13			••••	••		••	••	••		а.	184		••		ai.	00. 1	84.C		
ertai for b	×	ness	Actue avere	(5)	Inch	0.27	•49	.95	.25	•26	.26	.47	-47	.48	.92	• 89	• 8 8 9 9	.26	•46	•46	
ed p	Ē	ick	1 I		• ••	••		••	at i	44	••	(995) (995)		•1	34	948	••	364	ж.	-	
1 dat eg us	sions	Th	 Nomin	(4)	Inch	1/4	1/2	ы	1/4	1/4	1/4	1/2	1/2	1/2	Ч	r-4	Ч	1/4	1/2	1/2	
ica	men	th:			2 2 2 2 2	10	** 10	•=	0	••	ас	197		${\bf \hat{e}}$	••	14	••	**	•	••	
-Pliys	Ŭ.	Leng		(3	Inche	59.	29.	29.5	24	24	24	24	24	24	24	24	24	24	24	24	
		lth.	* ** ** ,		e e	•• ເລ	 ت	•• വ	**	് -	••	••	••	**	••	••	••	••	**	••	
le		Wid		. (2	Inch	29.	29.	29.	24	24	24	24	24	24	24	24	24	24	24	24	
Tat	ц. Ч.		• •• •• •	1 I	•••*	••	u.	••	÷.	88. 1		**	30	••	••		Sec.	ani ani	-44		
	Pane			(1)		Ч	~2	60	4	Q	0	7	0	σ	10	11	12	17	18	19	,

¹Panels 13 through 16 were used for other purposes. ²Based on weight of veneer. ³Based on weight and volume at time of test.

Mimeo. 1523-A

Table 2.--Bolt-bearing and compressive strangth and related properties for isboratory-made. cross-bouded, yellow birch compress. Bolt-bearing tests ware made under compressive and modified compressive loading. All tests were unde with the lond parallel to the grain of the face plies.

ł

6110	Pad ,	mur 6104	(53)	Bols tara	æ	я.	ī.	*	n		•	T	2-1/2	ñ
dimend	E4670 :	learance:	: (22)	Pol 6	1-2/2	en 1990	• +- = ·	 I	2-2/2-2	1-3/4	~	1-1/2	4	1-1/2
bolt-	the com- t-	UL EL	(2)	. <u>.</u>	8.4A	1.651	1.992	1.66	611	1.53	255	111 748	1288	1.28
Satio of	pressive.	Propor-	1 (02)		5.46 - 1 1 1	583 102	65-1	1883	1.41	498	2.36.1	343	635	1.63
	au of :	lian p	(67)	1,000	2,9891	2,5785	2,520:	8.65	2,9891	255 2 2 2 2	192 S	2,578 2,578	2, 532	2.595
	proper-:2	tional set init toti itimete:	(36)	. 2 .	- Lott-0	1 26h.	. 392	. 392	Low.	264,	. 392	- 76 1 .	60g-	. 392
	Atmates:		(11)	Pal.	29, 190 29, 190	39.88 99.18 99.18 99.18 99.18 99.18 99.18 99.18 99.18 19.18	29,120	19,120 20,460 22,640	1961 1975 1985 1985 1985 1985 1985 1985 1985 198	22, M60	19,120 20,460 22,640	18.660 20.440 22.440	19.780 22.900 24.900	20,460
	terror i	Meformation i	(36)	Ted Der	.002255	.00373 .00412	01600-	.002555 : .00310 :	00225 00415 00415	.00412 .00412	.00310 .00310	.00412 .00412	59500- 59500-	.00256
rdmon -	Proporti	Street Street	(15)	24	6.700 IC	10,050 1 11, 340 1	7.170	7.130 5.000 5.000	6,700 1 9,850 1	10,050 : 10,050 : 11,340 :	7.170 8.010 8.840	6,980 10,060 11,340	6.740 10.840 12.760	7.130 6.040
	farintion:	1. u. u. e.	(1)		Mintara Averaça Kazima	Mutan Average Maximum	Minimum I Average : Morimum	Mulars Average	Malan Average		Kintern Average	Miniana Average	Minimum Average Maximum	Kinima Average
	11Ban	pact-1	63		8	ŝ	3	9	8	5	9	 €	×	9
	proper-:	tional re init to: itiante:	(31)		0.655	1109.	τĘς.	8	665.	- 1 19-	946	. 502 .	- 210	-5 ⁴¹
		Nformer 1	(11)	मुख्य	1 00£0-	0000	191	62.90 99200	0520	0250	0660	- 0520- - 0520-	0440	0620
	UL TIM	Strene 1	(ot)	1	32,040 34,810 38,190	34.2680 34.2680	1040 24,040 24,040	33,168	056'52 088'32	22.52	31.780 31.780	21,530	86.88 87.88	22.710 27.720
	I I I I I	Ceforme :	(6)	diam.			56010- 1 52100-	- 01065 -	16200-	51/06	-00590 -	06400	00900. (9600.	00590
bearing	Properti	Street 1	(8)	ä	22, 500 1	16,96 96,95 84,300	12,170	15,660 1	19.900	14,460	15,7%	12,150	15,040	14.700
Bolt	ariation:		E		Minimum a	Minimum Average Maximum	Minfaun Averaço Mastan	Mandanun Average Merchanun	Minimum Average Kacimum	Minimum Morage	Minimum Average Kazimuu	Minimum Average Marimum	Man Lanua Average Katelana	Minimum Average
	The state of the second	Tested I for I load I	1 (9)			 20	 אר ויי	~ ~ ~ ~	 	4		2N	~	1
	r of speci	for pro-i pritonal: limit 1	(2)		۰ م	5	ан на на Сан	- n	8	3	15	<u>б</u>		4
	Turbal	Land a	: (1)		 a	4	****	нан. #	9	6	2	4		N
Tabler !			10	1	÷.	N	m	m.		fN.	m	N	14	т
To Ladimon	thick-		. (2)	Aper 1		1/2 :		н н н н м	1/4	1/2 :	н н н н н јиј	1/2	1/2	-
bolt :	Interior		3	194	4	1/1	\$	3/8	1/2	2/2	1/2	4	-	

Acolumn 8 divided by column 15. Ecolumn 10 divided by column 11.

"Bolt-bearing load exceeded double shear strength of 1/4-inch bolt (Fig. 15). Zond margia for tensils leading determined by modified compressive loading.

Z M 59354 P

Table J. - Role hearing and compressing attends how talends proventies for laboratory-made. cross-banded, vellor birch compres. Bolt-bearing tests word made under under nompress and modified compression.

	Ľ	
	L	
	Ľ	
	Ľ	
	Ľ	
	L	
	L	
	L	4
	Ŀ	a
	Ľ	÷
	Ŀ	-1
	Ŀ	-
	Ľ	
	Ľ	G,
	L	а.
	Ľ	-
	Ľ	-
	Ľ	а
	Ŀ	+*
	Ľ	-
	Ľ	ā
	Ľ	
	Ľ	З
	Ľ	72
	Ŀ	Б
	L	4
	Ľ	
	Ľ	д
	Ŀ	-
	L	
	Ł	3
	Ŀ	Т
	Ŀ	24
	Ŀ	æ
	Ľ	-
	Ŀ	71
	Ľ	4
	L	뒻
	Ľ	2
	L	-1
	P	4
	E	2
	L	-
	Đ	12
	Ŀ	-9
	Ľ	*
	L	21
	Ŀ	6
	Ł	겉
	Ľ	17
	Ľ	1
	Ł	몃
	Ł	12
	ſ	1
	í.	
	ſ	H
	L	2
	ľ	1
	L	۰.
	f	12
5	ð.	17
,	t	+1
	- 6	

lone -	Bad 3		(23)	Bolt limeters	m	n	ŝ	5	•	ŧ	m	3-1/2	1
dimensi	Bdge :		(22)	Bolt :	~	о. м н . N	~~~	~ ~ ~ ~ ~ ·	1	τν Γν	N.	1	N
bolt- stress		Utta ate2	(12)		 I	111 \$\$	 	611		111	885	1	រស្មីរ
Batio of bearing to avara	pressive	Proper-: tional	(20)		ł	1.94	1	8963		6-1	244	1	111
-toda-	lue of	Hetty	(19)	1,000	4	2,656	1	2.666	1	2,927	3.552		2,927
atto of	-rodord	ltimte	(32)		1	464.0	d.	Ŧ	T	£	99. 1	T	5
th timetes!	stress :		(11)	i.	1	23, 430 23, 430		2017 2017 2017 2017 2017 2017 2017 2017	4	18	22% 21%	1 -	096.22
fonel 1	tt in	Deforme-	(JE)	Inch per		0.00301	1	10£00.	. 1	Giftoo.	00290 00355 00355	1	6 Ego
Pronort	lim	Strees	(15)	1	1	8,990 10,170 11,180	ł	8.990 10.170 11.180	L.	10.220	9,360	ε F ₃	10,230
Variation:	TOTATICA		(111)		Minimum i Marage	Minimum Average : Marimum	Minimum Average	Minimum Average Maximum	Minimum Average Mariaum	Matana Average	Arende	Minister Average Marines	Minimum : Average
ten har t	of	spect-	(13)		1	5	1	87	1		8	1	-
Batto of	-Jodord	limit to: ultimate:	(12)		0°696	.653	-656	-650	86 1	6 <u>1</u> 5	546	28	-527
		Deforme-	(11)	Inch	0.0250	0550	0200	03550	0400	0350	0520	0050	1001
E	WEATO	Strees	(01)	74	29, 280 30, 730 32, 040	31, 200 31, 200	29,650 29,650	27.980 33.20,660	11.00 11.00 11.00 11.00 10.00	33.180 34,020 34,020	26,200 29,380 72,100	80°82 82°82 82°82 82°82	14.92
. Canol	Lt It	Deformers	(6)	Inch	0.00695	.00810 .0102 .01265	.00530 .00758	.00660 .01020 .01137	.01270 .01271 .01320	01100	.00125 .00010	-0125 -01402 -0169	6900 19600
bearias	L'uport	10 10 10 10 10 10 10 10 10 10 10 10 10 1	(8)	ż	21,520 :	19,690 1 22,250 1 25,500 1	15,970	15,300 19,940 22,330	15, 320 17,010 18,490	16,690	13,710	11, 360	13,510 1 14,970 1 15,850 1
Bolt	VALLEULOUI		(2)		Minisum : Average : Maximum :	Minimum Averaça	Minimum Average i	Minimum Average	Average is	Ministra Average Matiana	Minison Average Marison	Minimum Average Kariana	Minimum : Average : Marimum :
		for for load	(9)		- -	* - -	7	~	्रम	n.	ŝ	*	-
	peds jo le	for pro-	(2)		φ, 	9	9	10	ι		4	10	
		fotal - tested	(1)		9	9	8	3	5	5	a		9
Panel .			(6)		5	80	5	10	9	1	6	9	4
Tourist :	thick-	no no ee ee	(2)	Inch	τ/π	1/2	л/ к	7/5 			1/2		
Nominal 1 bolt +	diemeter.		(1)	Inch	t/π	±	1/2 1/2	1/5	n/5	1/2	् ् न	1.4	

Column 8 divided by column 15.

Column 10 divided by column 17.

warmen or meretary a second of determined by modified compressive loading.

Z N 59356 F

Table 4.---Boit-bearing and compressive strength and related properties for laboratory-made, cross-bunded, yellow birch dompres. Balt-bearing teets were made under compressive and modified compressive londing, with the lond at an angle of 90° to the grain of the face plies. Compression tests were made with the lond parallel to the grain of the force plies.

: <u>Bolt</u> : <u>Bolt</u> Milameter idiemeters intermete: mirgin? Par la (23) Critical dimensions 1 I I 4 4 m m ... Bd.c. 1-1/2 1-1/2 1-3/4 1-1/2 1-1/2 (23) Properious : Jlimate: Matio of Mode : to extreme : di Andt : strage : proporting of Spreague streme: Made Andt : strage : proporting of Spreague streme: Made Streme : itonal : all the triticity Proport: Illi-: thon : iting ľ ł Č4 384 222 88A 1.52 1.12 858 111 -Batio of bolt-1.42 1.22 3 2.47 axa aaa 71.17 (12) : (02) 11al 2 235 123 1. 32 1.85 2.01 2.13 1.53 1.13 225 553 1.61 1.68 2.946: 3.051: 2,332: 2,867: 2,946: 2,310: 2,568: 2,824: 2,749: 2,889: 3,019: 00 1 00 3,160: 3.051: 2, 310: 2, 568: 2, 824: 2,595:2 3,019: 3.073: 3.552: 2,749: 2,686: 2,639: : (19) (38) : 0.423 -473 .423 · 489 31. . 333 ₹¥. tet. e8H. 25, 110 : 22.390 19, 780 22, 900 24, 900 25, 130 21,450 19,120 23.850 22,100 22 150 24 150 26, 360 23, 290 22.660 23.070 23.650 8 3 010 22. 840 (1.0 34. 8 ູ່ຄູ່ : The part : -00768 -00409 -00347 96600. .00385 14600 -00409 -00335 .00350 00358 Compression +00258 36100. .00301 19500-.00290 001100-(16) 063 01 063 01 11 330 8.740 10.640 12.760 10, 830 11, 330 9,600 10,490 7 130 10 170 9,360 11,120 12,360 9.600 12.250 3 700 10 200 10 690 \$, BHO 9.700 10,200 8.990 3 214-(51) :Ratio of :Number: Variation: in 11 Averaça Average Average Max lenge Average Maximum Average Average Maximum Average Maximum Average Average Maximum : Minimum Micimum Mit utimum NA BANNIS Ht n Lmm HILM & MILLIN HAD LIPER Mintmum acreate th Average Markama Minimum (11) Stress :Deformer : http://mai.speci-... 63 4 ŝ 3 ຄ đ 5 8 4 2 ħ : 0.0200 : : .0244 : 0.750 : .0300 : -535 ·#3 (12) -560 .639 . 569 . 562 102 -. 598 •• .. -0215 0520 1000 12810 2810 0300 .0600 - 00h0* 0280 0490. 123 0300 Inch (11) UL timete .00730 : 27,630 .00792 : 27,850 .00900 : 28,080 23.200 23.200 23.200 32,520 31, 470 20.52 30,900 31,050 223 27, 380 31,520 (10) Pst. .. ••• 00335 10-00760 05010-10200. 0/200-0/65 04500-04500--01150 -01326 .01090 001090 01010. + 00570 -01000 Iach .Variation: Proportional (6) ... Bolt bearing 22,020 24,020 24,020 060 11 060 12 12,580 15,650 12,920 28. 190 28. 190 11.550 19,060 20, 960 15,750 15.750 Fa1. (19) Average Average STATES - STRANGALL Minimum Average and ATA FOGO Average Mariana Average Average Average Average Average Maximum Mainum Marine Mintan Man farmer Minimum Minimum Manimum Manual Minimum 2 1) : (9) : The start is the start of the s Number of specimens : load σ 4 ŝ 5 m ŝ н m 4 쾨 limit (2) 2 2 E 9 5 9 •• •• Moninal : Moninal: Paulel : bolt : penel : number:-diameter: thick-: : 6 6 2 5 12 1 5 •• •• Inch 1/2 1/2 1/2 <u>@</u> 1/1 1/2 1 1/2 н Inch 3 * 1, 1/2 1/2 1/2 1/2 --1 -

Column 8 divided by column 15.

Column 10 divided by column 17.

 $\frac{3}{22}$ margin for tensile loading determined by modified compressive loading.

Z M 59356 F

Fulle 5.--Bolt-Bearing and concretes structh and mained presention for indexerory-made, cross-basided, yollow birth compray. Bot-bearing peaks ware made under touchile Acading with last at another of 0°, byt, and 00° to the grate of the face miles. Compression tests were made population to the grade of the face miles.

Cal	1000		(53)	Bol 1 dismeters			ŝ	J	3-1/2	3-1/2		3	ŕ	2-1/2	2-1/2		2	æ	A	ł
Critt	54		(22)	Bolt i otere		8-1/2	1	~	0	2-1/2		2-1/2	2-1/2	5-1/2	2-1/2		5-1/2		n	
bolt- :	a com-	utel.	(21)			-	227	1.52	1.16	****		*55	888	1.23	22.28		121	1.63	1.00	19
atio of	o svera	Popor- I tional:	(02)			1.75	894	1.32	1.19	128		322	1.61	1.84	1.78			999	1.19	1.32
84	Modu- : 1	tiotty i	:1 (61)	1.000		2.249: 2.775: 3.465:	2, 576: 2, 576: 2, 576:	2,582 3,160 3,160		2, 332 2, 332 3, 160		2, 696: 3, 2246:	2.6931 2.6931	3,046	2.693: 2.693:		2,867: 2,9%6 3,0%1:	5° 200	2,946	2, 330
	propor-	fait to	(31)			4/4.0	- 1 95	£4-	ца ца Б	Eltr.		585-	£94-	542-	- Fei		5	S.	ş	624.
	treaters		(11)	1		2.008 · 9	900	92.6 92.6 906.7	0.000	0.006		3.920	3.200	886	2.200		061-51 061-51	200	0.1.20	000
441.02	동급. 제	former .	(16)	the man		111400	00373	Line of the	00358 00528	L Linkoo		1 101400	200322	in the second	00377 00377 00476		00336 : 00356 : 00356 : 00356	3000	00336	- 60400
Comure	Propertio		15)	4		001	9996 9906	0.00	828	999		000	2018	9290	80.00		000	000	000	009
	Lation:		(1)					the second		dense i lo										101
	ber: Var		0		A1 D1		949 949				-54 3.				문주문 이 이 이 이 이 이	-06 tm	343			
	af i la	1									serlar					aarine			 0	
	1		8		d-sta	0.59	.	₽. 0000			8-1-A		₽	R		6-41m	5	R .	*	
	4		(11)	1		Allo-	555	1960	200	1200		995 995		Paso.	84.10. 1790.		6500 6410		10.00 1000	.0233
			8	ł				892 844		228 181		888 R.1.1			828 102			898 Kris	238	000"06
	1	ļ	6	1			Siles-			3853									1000	
-		Ricean L	9	2		20.00 20.00 20.00		122 141	8.5.8	228		223	1998 1998				21,550	228	1000	98
	further the		8																	
		for Line to	(9)			~	a II N	+		e e q e Fe		n a u Pe	 					5	m	eff.
	peotes.	1				4 A B I	ere ere													
	tor of	tor pi portion	6			ND.	~	S.	9	8			8	a.	an.		8	9	ŵ	~
			1			9	ND.	<u>ب</u>	2	9		9	9	 m	р.		9	9	-	
mel :	- 45		(3)			н н н н #	8		4	енни Н		 	 5	 40				 61	 5	44 44 44 170 170
Tilana in	Molt-		(3)	Alan I		1. 1/1	1/2		4	1/2			 S	4				5	\$	1/2 -
bult : No	Tenter!		6)	and a second	e. –	1/4	T/1	1/r	1/2	1/2 1		1/1	1/1	1/2	1/2 : 1		1/4 1	1/4	1/2	1/2 1
1	-																			

Louis a strates of column 15. Dolumn 10 divided by column 17. Widest spotian tested; failed in testion. 2. A 59357 F

Table 6 .-- Summary of critical dimensions for various grain angles

PERSONAL PROPERTY.

.

1

	ding		•06 ·	0 TS	60 4	1	1	41	1:	:1	1
	sile loa	plies to	450	diamete	ыы	ľ	Į.	2-1/2 2-1/2	100	1	1
ırgin	Tent	of face load	00	Bolt	م به	ľ	1	3-1/2 3	1	1	1
End me	sding	grain c irection	900		•••••	1	1	ы. м I	8	 M	ю. ••
	odificd ssive lo	An: le of d	450	diamote	ю ю	1	1	. . .	5	8	2-1/2 :
	compre		00	Bolt	44	•• '	4	11> C1	ю.	2-1/2 :	 10
	ng		0 06	2	3-1/2 :		1	ю.4	1:	•••••	
	le locdi	lies to	45°	diamete	2-1/2 : 2-1/2 :		 	2-1/2	••••	1	
arance	Tensi	f face p of load	°0	Bolt	2-1/2 :	" 	 	2-1/2 :	•••• `	1	
Edge cle	eding :	grain o irection	90 <mark>0</mark>	52 52	$\frac{1-1/2}{1-1/2}$:		1	1-1/2: 1-3/4:	~	1-1/2 :	•••••
	ssive lo	Angle of d	450	diamete	~~~~~	:	1	~ ~ ~	~	2	••••
	Compre	10 4 10 10 10 10 10 10 10 10 10 10 10 10 10	• 00 •	and the	1-1/2 :	~ ·	 	1-1/2 : 1-3/4 :	••••	1-1/2 :	1-1/2 :
Thick-:	com-			Inch	1/4		• •• •	1/4		1/2 :	
Diam-	of bolt			Inch	1/4	1/4	3/8	7/2	1/2		-

Mineo. 1523-A

,

Table 7 .-- Summary of average bolt-bearing stresses at proportional limit and ultimate.

	ing	of o oad	006	(14)	Psi.	32;780 39,420	1	27,610 30,000	11
	ile load	of grain plies t ion of 1	4.50	(13)	Psi	32,840: 36,300:		28,120: 29,700:	11
ultimate	Tans	Angle face direct	•00	(12) :	Psi.	33,530: 35,350:		28,350: 30,450:	
ress at	eding l :	n of to	90 ₀	: (11)	Psi.	31,340: 34,710:		31,470; 30,660; 32,560;	27,610: 31,520:
St	ssive lo	of grai e plies tion of	45°	(10)	Psi.	30,730: 34,060:		28,360; 30,660; 34,080;	29,380: 29,120:
	Compre	Angle fac direc		(6)	Psi.	34,810: 34,240: 234,030:	33,160:	26,910: 27,670: 29,120:	27,730: 27,160:
	ing	n of to load	006	(8)	Psi.	17,810: 15,630:	:	12,960: 14,190:	11
limit	ile load	of grei e plies tion of	450	(2)	Psi	20,430: 16,330:	•••••	14,780: 13,880:	11
rtional	Tens	Angle fac direc	• • 0	(9)		20,100: 15,670: :		14,630: 15,780: :	1
at propo	ding1 :	n of : to : load :	006	(5)	Psi.	24,430: 24,330:		17,630: 19,580: 18,010:	15,040: 13,960:
Stress	sive loa	of grai e plies tion of	450	(4)	Psi.	21,390: 22,250:		18,500: 19,940: 17,850:	15,910: 16,160:
	Compres	Angle fac direc	• 00	(3)	Psi.	22,800: 20,590: 213,420:	; 16,570;	16,130: 16,980: 15,740:	14,890: 14,700:
Thick-:	of	preg		(2)	Inch	1/2		$\frac{1}{4}$	1/2
Diam-	of to			(1)	Inch	4/1 4/4	3/8	1/2	

Mimeo. 1523-A

 $\frac{2}{2} Bolt bent and sheared during test.$ High <math display="inline">L/D ratio.

 $\frac{1}{2}$ Includes modified compressive loading.

Table 8. --Summary of average bolt-bearing deformations at proportional limit and ultimate

bolt: com-		hressive [Terrbad		TINET TOUL				ormation	at uttin	late	
			9+++ 0 00+			9 TTT D	1 TATITON 2	DATROD		T.G.	ISITE TOS	lding
е жд	** **	Angle of	f grain of lirection	face pof losd	lies to			Angle	of grain directio	of face n of loa	plies to	-
	00	450	90 <mark>0</mark>	00	450	006	00	450	006	с0	450	006 :
ch . Inch	Inch	Inch	Inch	Inch.	Inch	Inch	Inch	Inch	Inch	Inch	Inch	Inch
L/4 : 1/4 L/4 : 1/2	0071 0071	0:0.0085 9:.0102 1::	.0.0102 .0106	0.0059 .0082	0.0067	0.0057 .0081	0.0257	0.0276 .0390	:0.0244 :0.0280	• 0.0224 • 0420	:0.0260 0.0450	:0.0269 :0427
/8 : 1	: 010			1	1	1	U588	1				• ••
					• ••		• • •		• ••	! 	 	t I
$\frac{1}{2} = \frac{1}{4}$	0051	60076 10102 20121	• 00070 • 0087	.0055	0047	0049	. 0250 . 0328	.0259	0300 0300	: •0287	: •0247 : •0277	0221
c/ r : r	:	••	••	1			- - - - - - - - - - - - - - - - - - -					l 1
		30117	• • 0063 •		1 1		•0450 •	0338	0326		· ·	
••	•	••	••									

²Bolt failed in double shear.

Mimeo. No. 1523-A



Figure 1.--Recessed, hardened steel bushing used in bolt-bearing tests of compreg.

Z M 56563 F

ł



Figure 2.--Apparatus for bolt-bearing tests under compressive loading. Z M 51671 F



Figure 3.--Inside view of apparatus shown in figure 2 for boltbearing tests under compressive loading. 2 M 51669 F



Figure 4.--Apparatus for bolt-bearing tests under modified compressive loading. Z M 51670 F



Figure 5.--Apparatus for bolt-bearing tests under tensile loading.

Z M 51668 F



Figure 6.--Inside view of apparatus for bolt-bearing tests under tensile loading.



Figure 7.--Apparatus, including a 2-inch Martens' mirror compressometer, used in compression tests of laterally supported 1/4- by 1- by 4-inch specimens.

Z M 55342 F



Figure 8 .--- Apparatus, including a 1-inch Martens' mirror compressometer, used for compression tests of 1/2- by 1/2- by 2-inch specimens.

Z M 55026 F



Figure 9.--Apparatus, including a roller type compressometer with averaging optical levers, used in compression tests of 1- by 1- by 4-inch specimens. Gage length = 2 inches. z w 55913 F



Figure 10.--Typical load-deformation curve for bolt-bearing test of 1-inch cross-banded compreg using 1/2-inch steel aircraft bolt under compressive loading parallel to the grain of the face plies.

2 M 59358 F



parallel to grain of face ply. One-half inch steel aircraft bolt on 1/4-inch, Laboratory-made, cross-banded yellow birch compreg. Figure 11.--Edge-clearance series tested under compressive loading



LIND AMALINA CONTRA POLICIAL A DAMA MANATAMI LINT LIND (CONTRA DAVID MINISTRE LIND - 44500 MINISTRE

FND MARGIN SERIES

MODIFIED COMPRESSIVE LORDING

I (10) II (17) II (10) II

understanding and and

. .

איני אוקאסטריקל שניתה זה כבונבר אין שנייע איני איניה איניה דמושי - יצראים אוניונים איניה איניה דמושי - יצראים אוניונים



GORING COOR - 400



2. TORNA OF THE TANK TO THE TANK THE

Figure 12 .-- End-margin series tested under modified compressive loading One-inch steel aircraft bolt on 1/2-inch, Laboratory-made, cross-banded yellow at an angle of 45° to the grain of the face ply. birch compreg.

Z M 56382 F



Figure 13.--Edge-clearance series tested under tensile loading parallel to the grain of the face ply. One-half-inch steel aircraft bolt on 1/4-inch, Laboratory-made, cross-banded yellow birch compreg.

Z M 56385 F



END MARSIN SERIES

TENSILE LORDING O'TO PACE PLY

2 INCH STEEL HIECEAFT BOLT CH 2 INCH LEFERTHER MARE CEOSS SAMELS VELIGH FREID CONFEED

END PARENCE STOCKES TO CONCELLING ALMOST PEOPORTIONAL CONCELLING FORMERS MARKIMUM LOND - 2040 POLINES



Ала навернитурнитата на пентралие за мисе Распастание имат 1200 - наса насказа навенния савер 2005 консава.







the hundrey's makes to chatherine at mail

PROPARTOWEL LAWIT LOUD-1800 POLANDS

MAXIMUM LOAD - 3555 POUNDS



ССР наволе 24 асарь 15 селовите и райо Набластина и пере истор Поста Набласти и про 3420 Поста

Figure 14.--End-margin series tested under tensile loading parallel to the grain of the face ply. One-half-inch steel aircraft bolt on 1/4-inch, Laboratory-made, crossbanded yellow birch compreg.

2 M 56384 F



Figure 15.--Steel aircraft bolt sheared during boltbearing test of 1-inch cross-banded compreg under compressive loading. Ultimate load, 7,480 pounds; bolt diameter, 0.246 inch; bearing length, .949 inch.

Z M 60750 F